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ITEM NO. ! 2DESCRIPTION 3 " Qry. 4 PART NUMBER 5
1 CAP 2 Y1161
2 O-RING 215 2 VO-215
3 SNAP RING 2 VR4220
4 DRIVE SHAFT SUBASSEMBLY 2 Y1915
5 MOTOR MOUNT RETAINER SUBASSEMBLY 2 Y1910
6 M4-0.7 X 8MM SOCKET HEAD CAP SCREW 8 VTM4-0.7SH8
7 MOTOR MOUNT 2 Y1164 ]
8 GEAR MOTOR WITH ENCODER 2 Y4000-B
9 GREASE FITTING 1/4-28 2 VT25-287ERK
10 3/8-24 X 1/4 SOCKET SET SCREW CUP POINT 1 VT37-2455250 2
11 SOCKET SET SCREW 4 V1372455375
12 O-RING 229 2 VO-229
13 EXIT ELBOW SINGLE LEAD 1 Y1311 NOTE: SEE LIY-210 FOR
14 HEX PLUG PG9 WITH ASSEMBLY BY SEALCON 1 Y5248 OTHER INLET OPTION
15 LOWER SECTION 1 Y1110 PART NUMBERS
16 NAME LABEL 1 Y1165
17 WARNING LABEL UNIVERSAL 1 7B1069
18 CONTROL BOX LABEL 1 Y5703
19 M4-0.7 X 25MM SOCKET HEAD CAP SCREW 5 VTM4R0.7SH25
20 WASHER 5 VW312X162-62
21 ENCLOSURE LID 1 Y1116
22 O-RING 006 5 VO-006
23 O-RING 260 1 VO-260
24 BOARD - SIGNAL AND COMMUNICATION 1 Y5010
25 6-32 X 3/16 SOCKET HEAD CAP SCREW 4 VT06-32SH188
26 WASHER 4 VW312X175-30
27 BOARD - MOTOR CONTROL 1 Y5000
28 CIRCUIT BOARD STANDOFF 2 Y5533
29 10-32 X 1/4 SET SCREW - NYLOK 1 VT10Y3255250
30 STOP EAR 1 Y1415
3] 8-32 X 3/8 SOCKET HEAD CAP SCREW 2 VT08-32SH375
32 BASE 2.5" QC 1 Y1404
33 BUTTON HEAD CAP SCREW 1 VT25-20BH375
34 3/8 LOOP CLAMP 1 Y4655
35 WIRE CLAMP BRACKET 1 Y2135
36 HEX NUT 1 VT25-20NT
37 SMALLEY RING 1 VR4310
38 COUPLING 1 M306
39 GASKET - 2.0" OVER SIZE FOR TORNADO 1 V3140
40 PULL PIN 1 XX340
41 SPACER 1 Y2319
42 SPRING 1 XX342
43 SPIROL PIN 1 VP125X750H
44 PULL PIN HOUSING 1 X350
45 PULL KNOB 1 XX341
46 SOCKET SET SCREW CUP POINT 4 VT25-2085312
47 TRAVEL STOP LEFT 1 Y1413
48 RIGID BASE 1 Y1412
49 TRAVEL STOP RIGHT 1 Y1414
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®
ITEM NO. DESCRIPTION QTY. PART NUMBER
1 DRIVE SHAFT 1 Y1160
2 WASHER 1 VW97X595-048
3 BEARING 1 VM4250
4 FEMALE THREADED BUSHING 1 Y2176
5 MALE THREADED BUSHING 1 Y2175
6 12 DP WORM 1 X221
7 SMALLEY RING 1 VR4365
8 KEY; 1/8" X 1.00" 1 X225
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